
 

PRACTICAL CONSIDERATIONS FOR FULL-
SCALE APPLICATION OF HYBRID 

FORWARD OSMOSIS SYSTEM: 

ASSESSMENT THROUGH PILOT-SCALE 
EXPERIMENTS AND FULL-SCALE 

SIMULATIONS 

by 

 

JUNGEUN KIM 
 

 
A Thesis submitted in fulfilment for the degree of 

Doctoral of Philosophy 

 

 

 

 

 

School of Civil and Environmental Engineering 
Faculty of Engineering and Information Technology 

University of Technology, Sydney (UTS), 
New South Wales, Australia 

 

April 2018



ii 
 

CERTIFICATE OF AUTHORSHIP/ORIGINALITY 
 
 
 
 
I certify that this thesis has not previously been submitted for a degree nor has it been 

submitted as part of requirements for a degree except as fully acknowledge within the 
[...]
membranes were tested in the same unit. A schematic diagram and a photo of the 

experimental setup is shown in Figure 3-4. The membrane effective area was 2.002 x 

10-3 m2, similar to the FO cell described in Section 3.2.3.1. The crossflow rates were 

maintained at 400 mL/min and the initial volume of the FS was 5.0 L. Both the 

permeate and retentate were recycled back to the feed tank. All experiments were 

conducted at room temperature (25±0.5 ֯C). Fresh NF and RO membranes were 

compacted for 1 hr at 40 bar prior to each experiment. During the measurement of the 

permeate flux, permeate water volume of 100 mL was collected and the time of 

collection was measured concurrently. Therefore, the water flux Jw (in Lm-2h-1) in the 

NF/RO process was calculated using the following relationship: 

௪ܬ =  
௏௢௟௨௠௘ ௢௙ ௣௘௥௠௘௔௧௘ ௪௔௧௘௥ ௖௢௟௟௘௖௧௘ௗ (௅)

்௜௠௘ (௧)×ெ௘௠௕௥௔௡௘ ௔௥௘௔ (௠మ)
                                                                              (3-2) 

 

The salt rejection (R, %) of the NF/RO membranes in the NF/RO operation was 

determined by measuring the electrical conductivity (EC, µS/cm) of the feed and the 

permeate. The relationship is shown as follows: 

R (%) =  ቀ1 −
େౌ

େబ
 ቁ  × 100                                                                                                       (3-3) 

 

where Cp and C0 are the permeate and initial feed concentrations, respectively. The 

measured electrical conductivity for both solutions was converted to the molar 

concentration. It has to be noted here when real salt water or wastewater was used as 

the FS, the rejection of individual ions was determined by analyzing the collected 

samples using inductively coupled plasma–mass spectrometry or ICP-MS (Perkin 

Elmer Elan DRC-e). 

 



CHAPTER 3 

68 
 

(a) 

 
(b) 

 

Figure 3 - 4. Bench-scale pressure based membrane processes experimental setup. (a) 
Schematic drawing of the bench scale NF/RO unit and (b) a photo of bench-scale NF/RO 
unit 

  



CHAPTER 3 

69 
 

3.2.3.3. Pilot-scale FO with NF experimental set-up 

 

In the FO process, two spiral wound FO membrane modules, which have been 

described in Section 3.2.2, were loaded in a membrane housing. The schematic diagram 

of the pilot-scale of the FO and NF hybrid process is shown in Figure 3-5 (a). The water 

flux across the membrane in the FO process was measured by the change in the weight 

of the DS tank. The weight change was recorded continuously by connecting a digital 

mass scale to a data acquisition computer. The temperature of both feed and draw 

solutions was collected automatically using the temperature sensors. The electrical 

conductivity of the feed and draw solutions was observed in the FO process. The initial 

volume of the feed solution was 5,000 L for the FO test conducted in the field and 1,000 

L for the FO test conducted at the laboratory at UTS while that of the draw solution 

was 100 L. The volume of the DS tank for the field test was 5,000 L and that for the 

laboratory test was 1,000 L. The draw solution was diluted by the addition of fresh 

water extracted from the FS during the operation of the FO process and thus this was 

treated in the NF process. The experiments were conducted in a batch mode. The feed 

solution became concentrated and was recirculated to the pre-treated FS tank. Water 

flux was calculated using the Eq. (3-1). 

 

Figure 3-5 (b) shows the pilot-scale NF unit in which NF was used as a post-treatment 

process. The NF process consists of a 4040 membrane module connected to the high 

pressure pump. The effective membrane area is 7.9 m2 and the feed flow rate varies from 

0.5 to 1.5 m3/h. The feed pressure can be applied up to 40 bar and the operation pressure 

was 25 bar. In addition, pure water permeability was tested with different applied pressure 

(10, 15, 20, and 25 bar). The pilot-scale NF process was evaluated as an option for an FO 

process to achieve a suitable nutrient concentration in the final product water. The 

concentrated feed water and the permeate water were recirculated and reused during the 

pilot-scale NF operation. The permeate water flux Jw (Lm-2 h-1) was calculated using the 

Eq. (3-2). The salt rejection of the pressure driven NF membrane was calculated by 

measuring the electrical conductivity of the feed and permeate (mS/cm) and used the Eq. 

(3-3).  



CHAPTER 3 

70 
 

(a)  

 

(b)  

 

(c)  

 

Figure 3 - 5. A schematic diagram of (a) FO process, (b) NF process and (c) a photo of 
pilot-scale FDFO-NF hybrid system installed at University of Technology Sydney (UTS) 



CHAPTER 3 

71 
 

3.3. Analytical methods for the solution samples 
 

3.3.1. Speciation and osmotic pressure of the solutions used 

 

Solution properties, particularly osmotic pressure, dynamic viscosity, density and 

diffusion coefficient were calculated using the software, Stream Analyzer 9.5 (OLI 

systems Inc., Morris Plains, NJ, US). This software provides the properties of solutions 

using a thermodynamic modelling based on published experimental data (McCutcheon 

et al., 2006).  

 

3.3.2. Determination of the reverse diffusion of draw solutes 

 

The polymeric membrane is not a perfect membrane because it cannot completely reject 

the solutes, and the solute can therefore transfer from one side to the other side of the 

membrane (Hancock and Cath, 2009; Phillip et al., 2010; Hancock et al., 2011). The 

performance of the FO process was also evaluated in terms of reverse solute flux (RSF). 

The term ‘RSF’ has been commonly used because the diffusion of draw solutes occurs 

in reverse direction to the water flux, simultaneously. Evaluating the RSF in the FO 

process is important because it indicates the loss of draw solutes and increases 

replenishment costs (i.e. operational cost) (Hancock and Cath, 2009). The solute flux 

of an individual solute (Js) through any semipermeable membrane is subjected by 

concentration difference between the two solutions and is commonly described using 

Fick’s law (Mallevialle et al., 1996).  

 

From our previous investigation, it was found that reverse solute concentration at the 

feed side was significantly lower than the draw solution concentration used initially. 

For the dilute solution, the molar concentrations indicated a very good correlation with 

the electrical conductivity (EC) for all the selected draw solutions, and RSF was 

therefore monitored using EC as an indicator. When a single compound was used, the 

RSF was monitored by recording the EC of the DI feed online using a multimeter (CP-

500L, ISTEK) with separate probes attached and connected to a computer for data 

logging. When real impaired water was used as the FS, the RSF was measured by 

collecting and analyzing the feed water samples at the end of each experiment. Samples 

were analyzed using inductively coupled plasma–mass spectrometry or ICP-MS 



CHAPTER 3 

72 
 

(Perkin Elmer Elan DRC-e at Southern Cross University, Australia). The reverse 

diffusion of draw solutes towards the feed is measured in terms of RSF and specific 

reverse solute flux (SRSF). The RSF Js (in mmol m-2h-1) was measured using the 

following relationship: 

ௌܬ =  
(ூ௡௜௧௜௔௟ ௙௘௘ௗ ௩௢௟௨௠௘ି∆௏)×஼ೄ ×ଵ଴଴଴

ெೢቀ
೘೚೗
ೖ೒

ቁ ×ெ௘௠௕௥௔௡௘ ஺௥௘௔ (௠మ)×்௜௠௘ (௛)
                                                                            (3-4) 

 

where ΔV is the total volume of water that flows to the DS from the FS during a certain 

operation time (h) of the FO process and Cs is the concentration of the draw solutes in 

the FS tank at the end of the experiment. The RSF in Eq. (3-4) is therefore a measure 

of the rate of draw solute lost through reverse diffusion or permeation per unit area of 

membrane per unit time. Specific reverse solute flux (SRSF), which is a ratio of RSF 

(gm-2h-1) to water flux (Lm-2h-1), has been used to indicate the amount of draw solutes 

lost by reverse diffusion per unit volume of water extracted from the FS (Hancock and 

Cath, 2009; Phillip et al., 2010) as follows: 

ܨܴܵܵ =  
௃ೞ (௚௠షమ௛షభ)

௃ೢ(௅௠షమ௛షభ)
                                                                                                                 (3-5) 

 

3.3.3. Total organic carbon (TOC) 

 
The total organic carbon of samples of the feed side collected during the backwashing 

(Chapter 6) was measured using a TOC analyzer (SGE Anatoc TOC II Analyser). 

 

3.3.4. Ion chromatography 

 
Water quality can be analyzed using ion chromatography. Cations such as Ca2+, Na+ 

and NH4
+, and anions such as NO2

- , NO3
- , PO4

3- , Cl- and SO4
2-, in the feed, diluted 

draw fertiliser solutions and NF permeates, were measured in accordance to the APHA 

Standard Methods, using a Perkin Elmer Elan DRC-e Inductively Coupled Plasma 

Mass Spectrometer. 



 

CHAPTER 4 
 

 

 

iHYBRID FORWARD OSMOSIS 
AND NANOFILTRATION 
SYSTEM: PILOT-SCALE 

DESALINATION OF MINE 
IMPAIRED WATER FOR 

FERTIGATION 

 
 

 

 

 

 

 

 
 
 
 
 
 
 
 
 
 
 

This chapter was published as: Phuntsho, S.; Kim, J. E.; Hong, S.; Ghaffour, N.; Leiknes, T.; Choi, J. Y.; 
Shon, H. K., A closed-loop forward osmosis-nanofiltration hybrid system: Understanding process 
implications through full-scale simulation. Desalination 2017, 421,169-178. 

                                                             



CHAPTER 4 

74 
 

4.1. Introduction 

 

In this chapter, the concept of fertiliser driven forward osmosis (FDFO) desalination, in 

which salt water is converted into nutrient rich water for irrigation using a fertiliser 

solution as DS, this FO process intends to avoid the issue of DS separation and recovery 

system (Moody & Kessler, 1976; Phuntsho et al., 2011; Phuntsho et al., 2012b). Fertiliser 

is required for the growth of crops/plants and the diluted fertilizer DS can thus be directly 

used for irrigation (referred to as fertigation). The diluted fertilizer concentration however 

must meet the nutrition standards for direct fertigation and this has been found 

challenging. The final fertilizer concentrations of the diluted DS are limited by the total 

dissolved solids (TDS) or osmotic pressure of the feed water based on the principle of 

osmotic equilibrium between the DS and the FS (Phuntsho et al., 2014a). Some of the 

options to reduce fertilizer concentrations include direct dilution by mixing with the 

existing fresh water sources, using blended fertilizer DS to reduce the concentration of 

individual nutrient and using nanofiltration (NF) as post-treatment process to remove the 

excess fertilizer concentrations (Phuntsho et al., 2013 a). 

The FDFO process has so far mostly studied, mostly through lab-scale experiments 

except for a recent process optimization study using 8040 FO membrane module (Kim et 

al., 2014b; Kim & Park, 2011a). This chapter therefore reports a six-month field study of 

the hybrid FDFO-NF process at a pilot-scale level for the desalination of saline water 

produced during coal mining activities.  

This chapter is an extension of the research article published by the author in Journal of 

Membrane Science (Phuntsho et al., 2016b).  

 

4.2. Materials and Method 

 

4.2.1. Location and source of saline water 

 

The FDFO-NF pilot desalination system was operated at Newstan Colliery (Centennial 

Coal Pty. Ltd), State of New South Wales (NSW), Australia (Figure 4-1). The saline water 

used for the pilot-scale FDFO-NF study was obtained directly from a newly built water 

treatment plant (WTP) (15 ML/day capacity) which treats the mine ground water. The 



CHAPTER 4 

75 
 

WTP process consists of a screen mesh, coagulation/flocculation process followed by a 

lamella clarifier and multi-media filter, before finally being discharged to the LT Creek. 

A typical characteristic of the treated coalmine water from the WTP are presented in 

Table 1. Water samples from the WTP were collected at the start (12 samples for all short 

and long-term experiments) and end (six samples for only long-term experiments) of each 

test operational cycle. The composition of the water samples analyzed as per the APHA 

standards (APHA, 2005) is presented in Table 4-1. The TDS of the saline ground water, 

measured as 1,277 (±45) mg/L is around electrical conductivity (EC) 2.37 (±0.07) mS/cm. 

This is acceptable for irrigation water as much higher salinity has been used for some 

plants, e.g. strawberry tree (3-4 mS/cm), cherry plum (4-8 mS/cm) and brush cherry (>8 

mS/cm) (Phocaides, 2007). Although already at a lower salinity, the FDFO operation was 

able to produce a diluted DS with lower fertiliser concentrations, however, using a low 

salinity feed water does not justify using two different processes (i.e. FDFO and NF) and 

hence the pilot-scale FDFO-NF system was tested in the field with a higher salinity water 

sources. The normal saline water was therefore first concentrated using an FO process 

with 1.5 M MgSO4 as DS with 50% total recovery rate to raise the saline feed water to 

about EC 5.4 (±0.5) mS/cm or TDS 2,491 (±85) mg/L) for pilot testing.  The 

characteristics of the concentrated feed used for the FDFO process is presented in Table 

4-1 along with the normal saline water from the WTP.   

  



CHAPTER 4 

76 
 

 

 

  

Figure 4 - 1. Location of the pilot-scale FDFO-NF desalination testing site at the 
Centennial Coalmine site under the State of NSW, Australia (Newstan Colliery, Miller 
Rd, Fassifern NSW 2283). 
 

 



CHAPTER 4 

77 
 

Table 4 - 1. Characteristics of the saline water from a water treatment plant show for one 
typical sample (1st long-term operation cycle) together with the standard deviation of 
twelve collected samples presented in the brackets.  

Composition 
Normal saline water 

from the WTP 
Feed water used for the FDFO 

operations 
pH 7.50(±0.26) 7.8(±0.30) 
EC (mS/cm) 2.37(±0.07) 5.4(±0.50) 
TDS (mg/L) 1,277(±45) 2,491(±85) 
Dissolved organic carbon 1.2(±0.2) 2.1(±0.53) 
Turbidity (NTU) 0.85(±0.15) 1.0(±0.15) 
Orthophosphate (mg/L P) <0.006 <0.009 
Nitrate (mg/L N) <0.005 <0.005 
Nitrite (mg/L N) N/D N/D 
Ammonia (mg/L N) 12.3(±1.7) 12.0(±4.0) 
Sodium (mg/L) 470(±18.4) 812(±67) 
Potassium (mg/L) 4.0(±0.3) 7.0(±1.1) 
Calcium (mg/L) 30.1(±1.9) 48.0(±3.8) 
Magnesium (mg/L) 9.0(±0.82) 22.0(±2.1) 
SAR 19.5(±4.0) 24.5(±3.4) 
Chloride (mg/L) 510(±154) 983(±26) 
Sulphate (mg/L SO4

2-) 241(±42) 607(±27) 
Aluminium (mg/L) <0.2 0.023 
Arsenic (mg/L) <0.002 0.001 
Cadmium (mg/L) <0.001 0.000 
Chromium (mg/L) 0.002 0.000 
Copper (mg/L) 0.001 0.043 
Iron (mg/L) 0.069 0.014 
Manganese (mg/L) 0.002 0.010 
Nickel (mg/L) 0.008 0.022 
Lead (mg/L) <0.001 0.001 
Zinc (mg/L) 0.035 0.189 

 

4.2.2. Fertiliser draw solution 

 

In this pilot-scale study, sulphate of ammonia (SOA) or (NH4)2SO4 was selected as the 

fertilizer DS for two main reasons. Firstly, SOA being a divalent compound, its rejection 

by the NF membrane is much higher than a monovalent DS (Phuntsho et al., 2013 a) 

while its performances under the FO process is comparable with other DS based on 

previous studies (Phuntsho et al., 2011; Phuntsho et al., 2012c).  

 

The fertilizer DS was prepared by dissolving a technical grade (NH4)2SO4 (supplied in 25 

kg bag from Chem-Supply, Australia) in tap water at ambient temperature using a variable 



CHAPTER 4 

78 
 

speed mixer until all the salts were completely dissolved. The SOA solution appeared 

slightly murky in colour indicating the presence of impurities. In order to prevent 

membrane fouling on the support layer side of the FO membrane, the concentrated DS 

was first pre-filtered using a microfiltration (MF of 0.45 µm pore size) before use. Four 

different SOA DS concentrations were used in this study: 0.5 M for baseline flux and 

0.95 M, 1.89 M and 2.84 M for FDFO performance testing. All long-term FDFO 

operations were conducted using an SOA DS concentration of 1.89 M (i.e. 2 bags SOA 

for 200 L DS). The resulting osmotic pressure as a function of SOA concentration are 